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REF ARTICLE (TM503004) (TM503005 / TM503014) (TM503011 / TM503012) (TM503017 / TM503018) (TM503015)
KF1005 Special 3mm Servo Holding Screw (5) REPLACED BY TM126308SE
KF1418-1 Aluminium Hex Wheel Adaptor -0.75mm OPTION OPTION OPTION OPTION OPTION
KF1418-2 Aluminium Hex Wheel Adaptor +0.75mm OPTION OPTION OPTION OPTION OPTION
KF1418-3 Aluminium Hex Wheel Adaptor +1.5mm OPTION OPTION OPTION OPTION OPTION
KF1418T Aluminium Hex Wheel Adaptor OPTION OPTION OPTION OPTION OPTION
KF2101 Alum. 7075 Top Deck Middle Mount NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NO NO
TM503232 TM503232 TM503232
KF2103 Alum. 7075 Middle Shaft Mount OPTION OPTION OPTION NO NO
KF2104 Alum. 7075 Rear Hub Carrier Set (Toe-in 1.5 degree) OPTION OPTION OPTION OPTION OPTION
KF2105 Alum. 7075 Front Rear Hinge Pin Mount Set OPTION OPTION OPTION OPTION OPTION
KF2106 Alum. 7075 Rear Rear Hinge Pin Mount (Toe-in 1 & 2) OPTION OPTION OPTION OPTION OPTION
KF2107 Anti-Roll Bar No. 1, 2 & 3 (2pcs/each) NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296
KF2108 Anti-Roll Bar No. 4, 5 & 6 (2pcs/each) NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296
KF2109 Carbon Upper Bumper Plate DISCONTINUED
KF2110 Alum. 7075 Steering Block Set OPTION OPTION OPTION OPTION OPTION
KF2111 ST Steel / Alum. Combo Universal Joint (2) OPTION OPTION OPTION NO NO
KF2113 Aluminium Caster Block Set - 6° OPTION OPTION OPTION NO NO
KF2114 ZF Front Belt REPLACED BY TM503288
KF2115 ZF Side Belt REPLACED BY TM503290
KF2116 ZF Rear Belt REPLACED BY TM503289
KF2117 Alum. 7075 Top Deck Middle Mount REPLACED BY KF2101
KF2118 Alum. 7075 Middle Shaft Mount OPTION OPTION OPTION NO NO
KF2119 Aluminium 5-cells Battery Plate DISCONTINUED
KF2120 Aluminium 6-cells Battery Plate DISCONTINUED
KF2121 Aluminium 7075 Adjustable Single Bellcrank Steering Set OPTION OPTION OPTION NO NO
KF2127 LiPo Conversion Set DISCONTINUED
KF2128 Counter Steering Conversion Set OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION NO NO
KF2128-1 Pulley Supporter for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-10 5x10 Bearing for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-11 Belt for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-2 Supporting Mount for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-3 Gear A for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-4 Gear B for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-5 16T Steel Gear for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-6 18T Steel Gear for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-7 20T Steel Gear for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-8 22T Steel Gear for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2128-9 Hardware for KF2128 NEED KF2128 NEED KF2128 NEED KF2128 NO NO
KF2129 Steel CVA Drive Shaft (2) OPTION OPTION OPTION OPTION OPTION
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REF ARTICLE (TM503004) (TM503005 / TM503014) | (TM503011 / TM503012) | (TM503017 / TM503018) (TM503015)
KF2130 7075 Aluminium Shock Tower - Front OPTION OPTION OPTION OPTION OPTION
KF2131 7075 Aluminium Shock Tower - Rear OPTION OPTION OPTION OPTION OPTION
KF2132 Aluminium Rear Plate OPTION OPTION OPTION OPTION OPTION
KF2133 Aluminium 7075 Front Chassis Plate OPTION OPTION OPTION NO NO
KF2134 Aluminium 7075 Rear Chassis Plate OPTION OPTION OPTION NO NO
KF2135 Front Oneway / Solid Axle Spool Set (35T Pulley) OPTION OPTION OPTION OPTION ORIGINAL
KF2135-1 Outdrives for K2135 (2) NEED KF2135 NEED KF2135 NEED KF2135 NEED KF2135 ORIGINAL
KF2135-2 35T Pulley for K2135 NEED KF2135 NEED KF2135 NEED KF2135 NEED KF2135 ORIGINAL
KF2135-3 34T Pulley for K2135 NEED KF2135 NEED KF2135 NEED KF2135 NO NO
KF2136 Carbon Upper Plate Set OPTION OPTION OPTION NO NO
KF2137 Carbon Front Body Holder OPTION OPTION OPTION OPTION OPTION
KF2138 Carbon Rear Body Holder OPTION OPTION OPTION OPTION OPTION
KF2139 Aluminium 7075 Single Bellcrank for Counter Steering OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION NO NO
KF2140 Aluminium 7075 Rear Rear Hinge Pin Mount (Toe-in 3.5) OPTION OPTION OPTION OPTION OPTION
KF2141 Aluminium Middle Oneway Pulley Set OPTION OPTION OPTION NO NO
KF2142 Aluminium Caster Block Set - 3° OPTION OPTION OPTION NO NO
KF2143 Aluminium 7075 Front Bulkhead Upper Mount OPTION OPTION OPTION OPTION OPTION
KF2144 Aluminium 7075 Rear Bulkhead Upper Mount OPTION OPTION OPTION OPTION OPTION
KF2145 Aluminium Servo Mount OPTION OPTION OPTION OPTION OPTION
KF2146 High Precision Machined Rear Diff Outdrives OPTION OPTION OPTION OPTION OPTION
KF2147 High Precision Machined Front Diff Outdrives OPTION OPTION OPTION OPTION NO
KF2148 Aluminium Rear Front Hinge Pin Mount OPTION OPTION OPTION OPTION OPTION
KF2149 Aluminium 7075 - 17T Side Pulley OPTION OPTION OPTION OPTION OPTION
KF2150 Aluminium 7075 - 17T Center Pulley OPTION OPTION OPTION OPTION OPTION
KF2151 Aluminium 7075 - 18T Center Pulley OPTION OPTION OPTION OPTION OPTION
KF2153 Aluminium Belt Tensioner w/bearing NO NO NO OPTION ORIGINAL
KF2154 28T Aluminium Rear Solid Axle Set NO NO NO OPTION OPTION
KF2155 32T Aluminium Rear Solid Axle NO NO NO OPTION OPTION
KF2156BK Aluminum 7075 - Steering Block - Black (2 pcs) NO NO OPTION OPTION OPTION
KF21560 Aluminum 7075 - Steering Block - Orange (2 pcs) NO NO OPTION OPTION OPTION
KF2156S Aluminum 7075 - Steering Block - Silver (2 pcs) NO NO OPTION OPTION OPTION
KF2157BK Aluminum 7075 - Rear Hub Carrier - Black (2 pcs) NO NO OPTION OPTION OPTION
KF21570 Aluminum 7075 - Rear Hub Carrier - Orange (2 pcs) NO NO OPTION OPTION OPTION
KF2157S Aluminum 7075 - Rear Hub Carrier - Silver (2 pcs) NO NO OPTION OPTION OPTION
KF2158 Brake Disc (2 pcs) NO NO OPTION OPTION OPTION
KF2159 Brake Caliper (2 pcs) NO NO OPTION OPTION OPTION
KF4901-24 Shocks Springs 13x23.5mm #24 OPTION OPTION OPTION OPTION OPTION
KF4901-25 Shocks Springs 13x23.5mm #25 OPTION OPTION OPTION OPTION OPTION
KF4901-26 Shocks Springs 13x23.5mm #26 OPTION OPTION OPTION OPTION OPTION
KF4901-27 Shocks Springs 13x23.5mm #27 OPTION OPTION OPTION OPTION OPTION
KF4901-28 Shocks Springs 13x23.5mm #28 OPTION OPTION OPTION OPTION OPTION
KF4901-29 Shocks Springs 13x23.5mm #29 OPTION OPTION OPTION OPTION OPTION
KF4901-30 Shocks Springs 13x23.5mm #30 OPTION OPTION OPTION OPTION OPTION
KF4902 Shocks Springs Set 13x23.5mm (#21~#30) OPTION OPTION OPTION OPTION OPTION
TM111007F Nuts - M3 flat (10 pcs) OPTION ORIGINAL OPTION ORIGINAL ORIGINAL
TM111007ST Nuts - M3 nyloc - Steel (10 pcs) ORIGINAL OPTION ORIGINAL ORIGINAL ORIGINAL
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REF ARTICLE (TM503004) (TM503005 / TM503014) | (TM503011 / TM503012) | (TM503017 / TM503018) (TM503015)
TM111120 Body Clips - 1/10 - R6 - Black (10 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM111160 Nuts - M4 flanged - Special Wheels (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL OPTION
TM111160BK Nuts - M4 flanged - Special Wheels - Black (4 pcs) OPTION OPTION OPTION OPTION ORIGINAL
TM115029 Ball Stud 4x12mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM115030 Ball Stud 5X4mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM115033 5.8mm Socket Steel Ball Long (6 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM116131-4A Adjustable Rod - Aluminum 7075 - 3x 14mm (2 pcs) OPTION ORIGINAL OPTION NO NO
TM116132BK Adjustable Rod - 3x 20mm - Black (2 pcs) OPTION OPTION OPTION ORIGINAL ORIGINAL
TM116133A Adjustable Rod - Aluminum 7075 - 3x 30mm (2 pcs) REPLACED BY TM116133BK
TM116133BK Adjustable Rod - 3x 30mm - Black (2 pcs) OPTION OPTION OPTION ORIGINAL ORIGINAL
TM116134A Adjustable Rod - Aluminum 7075 - 3x 40mm (2 pcs) REPLACED BY TM116134BK
TM116134BK Adjustable Rod - 3x 40mm - Black (2 pcs) ORIGINAL OPTION OPTION NO NO
TM116202 E-clip - 2.5mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM116206 Pin - 2.0x10.0mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM116209 Washers - 3x4.8x0.15mm (5 pcs) & 3 x 4.8 x 0.3mm (5 pcs) NO NO NO OPTION ORIGINAL
TM116219 Washers - 3 x 6 x 2mm Aluminum (6 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM116226 Washers - 3.1 x 4.8 x 0.5mm (10 pcs) OPTION OPTION OPTION OPTION ORIGINAL
TM116227 E-clip - 2.0mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM116240 Pin - 2.0x 9.8mm (10 pcs) NO NO NO ORIGINAL ORIGINAL
TM122505BU Screws - Button Head - Allen - M2.5 x 5mm (10 pcs) NO NO NO OPTION ORIGINAL
TM126208C Screws - Cap Head - Allen - M2 x 8mm (6 pcs) NO NO NO ORIGINAL NO
TM126212BU Screws - Button Head - Allen - M2 x 12mm (10 pcs) NO NO NO ORIGINAL ORIGINAL
TM126303S Grub Screws - M3 x 3mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM126304BU Screws - Button Head - Allen - M3 x 4mm (10 pcs) NO NO NO OPTION ORIGINAL
TM126306 Screws - Flat Head - Allen - M3 x 6mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM126306BU Screws - Button Head - Allen - M3 x 6mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM126306S Grub Screws - M3 x 6mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM126308 Screws - Flat Head - Allen - M3 x 8mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM126308BU Screws - Button Head - Allen - M3 x 8mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM126308C Screws - Cap Head - Allen - M3 x 8mm (6 pcs) ORIGINAL ORIGINAL NO NO NO
TM126308SE Special 3mm Servo Holding Screw (5) ORIGINAL OPTION ORIGINAL OPTION ORIGINAL
TM126310 Screws - Flat Head - Allen - M3 x 10mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM126310BU Screws - Button Head - Allen - M3 x 10mm (6 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM126310S Grub Screws - M3 x 10mm (6 pcs) ORIGINAL OPTION OPTION NO NO
TM126312BU Screws - Button Head - Allen - M3 x 12mm (6 pcs) ORIGINAL ORIGINAL OPTION ORIGINAL NO
TM126314BU Screws - Button Head - Allen - M3 x 14mm (6 pcs) OPTION ORIGINAL ORIGINAL OPTION ORIGINAL
TM126318C Screws - Cap Head - Allen - M3 x 18mm (6 pcs) NO NO ORIGINAL ORIGINAL ORIGINAL
TM126320BU Screws - Button Head - Allen - M3 x 20mm (6 pcs) NO NO NO ORIGINAL ORIGINAL
TM126403S Grub Screws - M4x 3mm (6 pcs) OPTION ORIGINAL ORIGINAL OPTION ORIGINAL
TM130102 Washers - 8.1x 12 x 0.2mm (10 pcs) OPTION OPTION ORIGINAL NO NO
TM130114 Washers - 3 x 6 x Imm Aluminum (10 pcs) OPTION OPTION OPTION ORIGINAL NO
TM130116 Washers - 3.2 x 8 x 0.7 (10 pcs) NO NO NO ORIGINAL ORIGINAL
TM130121 Washers - 6.2 x 12 x 0.15mm (10 pcs) NO NO NO ORIGINAL ORIGINAL
TM130122 Washers - 3 x 6 x0.5mm (10 pcs) OPTION OPTION OPTION OPTION ORIGINAL
TM150306F Ball Bearings - metric - 3x 6x2.5mm - Flanged (2 pcs) NO NO NO NEED TM503383 / TM503384 ORIGINAL
TM150308TF Thrust Bearing - metric - 3x 8mm - Flat ORIGINAL ORIGINAL ORIGINAL NO NO
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TM150508 Ball Bearings - metric - 5x 8x2.5mm (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM1506120 Ball Bearings - metric - 6x12x4mm Rubber sealed (4 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM150814 Ball Bearings - metric - 8x14x4mm (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM151015 Ball Bearings - metric - 10x15x4mm (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM1512180 Ball Bearings - metric - 12x18x4mm Rubber sealed (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM152003 O-ring - P6 (10 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM191001 Electric Motor - Stock - 22 turns - Thor 540 NO NO NO ORIGINAL NO
TM191002 Electronic Speed Controller - Thor - 100A - Limit 18T NO NO NO ORIGINAL NO
TM502268 Thick Servo Arm 25T (2 pcs) ORIGINAL OPTION OPTION NO NO
TM502269 Thick Servo Arm 23T (2 pcs) ORIGINAL OPTION OPTION NO NO
TM503013 Middle Front motor position conversion set for E4D OPTION OPTION OPTION NO NO
TM503101 Rear Belt Tensioner Set OPTION OPTION OPTION NO NO
TM503102 Aluminum 7075 - Rear Front Hinge Pin Mount REPLACED BY KF2148
TM503103 Rear Lower Inner Hinge Pin (2 pcs) REPLACED BY TM503269
TM503104 Hinge Pin Ball (4 pcs) REPLACED BY TM503206
TM503105 Carbon Fiber Chassis REPLACED BY TM503231
TM503106 Rear Motor Mount Linkage Post Set NEED TM503107 / TM503108 NEED TM503107 / TM503108 NEED TM503107 / TM503108 NO NO
TM503107 Aluminum 7075 - Rear Left Bulkhead NEED TM503106 / TM503108 NEED TM503106 / TM503108 NEED TM503106 / TM503108 NEED TM503108 NEED TM503108
TM503108 Aluminum 7075 - Rear Right Bulkhead NEED TM503106 / TM503107 NEED TM503106 / TM503107 NEED TM503106 / TM503107 NEED TM503107 NEED TM503107
TM503109 Aluminum 7075 - Main Shaft Left Mount OPTION OPTION OPTION NO NO
TM503110 Aluminum 7075 - Motor Mount OPTION OPTION OPTION NO NO
TM503111 Aluminum 7075 - Upper Deck Mount OPTION OPTION OPTION NO NO
TM503112 Aluminum 7075 - Front Left Bulkhead NEED TM503113 NEED TM503113 NEED TM503113 NEED TM503113 NEED TM503113
TM503113 Aluminum 7075 - Front Right Bulkhead NEED TM503112 NEED TM503112 NEED TM503112 NEED TM503112 NEED TM503112
TM503114 Carbon Fiber Upper Deck REPLACED BY TM503232
TM503115 Front Rear Hinge Pin Mount Set ORIGINAL ORIGINAL ORIGINAL ORIGINAL I ORIGINAL
TM503116 Front Lower Arm (2 pcs) REPLACED BY TM503254
TM503117 Ball Stud 5X4mm (10 pcs) REPLACED BY TM503117BK
TM503117BK S5x4mm Ball Stud - Black (6 pcs) OPTION OPTION OPTION OPTION | OPTION
TM503118 Front Lower Inner Hinge Pin (2 pcs) REPLACED BY TM503259
TM503119 Aluminum - Hinge Pin Mount (1.5°-2.5°) OPTION OPTION OPTION OPTION OPTION
TM503120 Hinge Pin Mount Nylon Ball Cap (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503121 Short Ball Cup (6 pcs) OPTION OPTION OPTION ORIGINAL ORIGINAL
TM503122 Aluminum 7075 - Turnbuckle (2 pcs) OPTION OPTION OPTION OPTION OPTION
TM503123 Aluminum 7075 - Anti-Roll Bar Ball (4 pcs) NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296
TM503124 Steel Universal Joint F/R (2 pcs) OPTION OPTION OPTION OPTION (Rear Only) OPTION (Rear Only)
TM503124-1 Steel Drive Shaft Only (2 pcs) NEED TM503124 NEED TM503124 NEED TM503124 NEED TM503124 NEED TM503124
TM503125 Front Steering Block (2 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM503126 Washers - 3.1 x 6.5 x 3mm Aluminum (6 pcs) OPTION OPTION OPTION OPTION OPTION
TM503127 Steering Block Ball Stud (4 pcs) REPLACED BY TM503127BK
TM503127BK Steering Block Ball Stud - Black (4 pcs) ORIGINAL ORIGINAL ORIGINAL OPTION OPTION
TM503128 Aluminum 7075 - Caster Block Set (3 degree) (2 pcs) REPLACED BY KF2142
TM503130 Front Lower Outer Hinge Pin (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503134 Aluminum 7075 - Anti-Roll Bar Mount NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296
TM503135 Anti-Roll Bar 1.2mm (4 pcs) NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296 NEED TM503296
TM503136 Aluminum 7075 - Front Upper Bulkhead REPLACED BY KF2143
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TM503137 Front Carbon Shock Tower OPTION OPTION OPTION OPTION OPTION
TM503138 5x7mm Ball Stud (6 pcs) REPLACED BY TM503138BK
TM503138BK 5x7mm Ball Stud - Black (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503139 Caster Block Ball Cup (4 pcs) ORIGINAL OPTION OPTION ORIGINAL ORIGINAL
TM503140 Long Ball Cup (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503141 Middle Shaft Mount ORIGINAL ORIGINAL ORIGINAL NO NO
TM503142 Aluminum 7075 - Middle Shaft and 17T Pulley DISCONTINUED
TM503144 Pulley O-ring 7x2mm (10 pcs) REPLACED BY TM152003
TM503145 Bumper Post Set ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503146 Plastic Bumper ORIGINAL ORIGINAL NO NO NO
TM503147 Foam Bumper ORIGINAL ORIGINAL NO NO NO
TM503148 Front Body Post Set REPLACED BY TM503307
TM503149 Rear Lower Arm (2 pcs) REPLACED BY TM503266
TM503150 Rear Bracket ORIGINAL ORIGINAL NO NO NO
TM503151 Aluminum 7075 - Universal Joint F/R (2 pcs) REPLACED BY TM503216
TM503151-1 CVD Driveshaft Plastic Blades (4) DISCONTINUED
TM503152 Rear Hub Carrier (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL OPTION
TM503153 Rear Lower Outer Hinge Pin (2 pcs) REPLACED BY TM503265
TM503154 Rear Hub Carrier Washer (4 pcs) ORIGINAL ORIGINAL OPTION OPTION ORIGINAL
TM503155 Ball Differential Pulley - 35T ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503156 Ball Differential Steel Ball 2.5mm (12) ORIGINAL ORIGINAL ORIGINAL NEED TM503286 OR TM503298 NEED TM503286 OR TM503298
TM503157 Ball Differential Plate (2 pcs) REPLACED BY TM503265
TM503158 Rear Lightweight Ball Differential Outdrives Set REPLACED BY TM503265
TM503159 Ball Bearings - metric - 5x 8x2.5mm (2 pcs) REPLACED BY TM150508
TM503160 Ball Differential Hardware Set REPLACED BY TM503264
TM503161 Aluminum 7075 - Main Shaft OPTION OPTION OPTION NO NO
TM503162 Nylon 18T Pulley (2 pcs) REPLACED BY TM503222
TM503163 Spur Gear - 64DP - 110T ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503164 Carbon Spur Gear Holder OPTION OPTION OPTION OPTION OPTION
TM503165 Wide Rear Belt REPLACED BY TM503228
TM503166 Carbon Rear Shock Tower OPTION OPTION OPTION OPTION OPTION
TM503167 Rear Body Post (2 pcs) ORIGINAL ORIGINAL NO NO NO
TM503168 Aluminium 7075 Rear Bulkhead Upper Mount REPLACED BY KF2144
TM503169 Main Shaft Upper Mount Set ORIGINAL ORIGINAL ORIGINAL NO NO
TM503170 Side Belt Tensioner Set NEED TM503111 NEED TM503111 NEED TM503111 NO NO
TMS503171 Upper Deck Stiffener NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NO NO
TM503232 TM503232 TM503232
TM503172 5th Body Post Set OPTION OPTION OPTION NO NO
TM503173 Aluminum 7075 - Antenna Mount OPTION OPTION OPTION OPTION OPTION
TM503174 Steering System Arm Set DISCONTINUED
TM503175 Steering Linkage Plate Set DISCONTINUED
TM503176 Steering Screw Set DISCONTINUED
TM503177 Hard Coated Aluminum Shock Body (2 pcs) DISCONTINUED
TM503178 Shock Body Seal Set (2 pcs) DISCONTINUED
TM503179 Shock Shaft and Piston Set (2 pcs) DISCONTINUED
TM503180 Shock Spring Cup and Ballcup (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503181 Shock Membrane (4 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
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TM503182 Shock Cap Set (2 pcs) DISCONTINUED
TM503183 Shock Spring (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL OPTION
TM5031830 Shock Spring - Orange (2 pcs) OPTION OPTION OPTION OPTION ORIGINAL
TM503185 Wide Side Belt REPLACED BY TM503264
TM503186F Servo-Saver 25T - Futaba / HRC / Savdx / Power HD / Orion / Ace OPTION ORIGINAL OPTION OPTION OPTION
TM503186H Servo-Saver 24T - Hitec OPTION OPTION OPTION OPTION OPTION
TM503186K Servo-Saver 23T - Sanwa / Ko Propo / JR OPTION OPTION OPTION OPTION OPTION
TM503187 Aluminum 7075 - Servo Mount (2 pcs) OPTION OPTION OPTION OPTION OPTION
TM503190 Shock Cap Set (2 pcs) DISCONTINUED
TM503191 Shock Membrane (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL NO
TM503192 Shock Shaft and Piston Set (2 pcs) DISCONTINUED
TM503193 Hard Coated Aluminum Shock Body (2 pcs) DISCONTINUED
TM503194 Shock Body Seal Set (2 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM503196 Front Bulkhead Upper Mount ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503197 Lightweight Nylon Side Pulley - 17T (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503198 Aluminum 7075 - Middle Shaft OPTION OPTION OPTION NO NO
TM503199 Aluminum 7075 - Motor Mount OPTION OPTION OPTION NO NO
TM503200 Wide Front Belt REPLACED BY TM503304
TM503201 Lightweight Pulley F/R - 34T DISCONTINUED
TM503202 Front Lightweight Ball Differential Outdrives Set ORIGINAL ORIGINAL ORIGINAL NEED TM503286 NEED TM503286
TM503203 Ball Differential Plate (2 pcs) ORIGINAL ORIGINAL ORIGINAL NEED TM503286 NEED TM503286
TM503204 Thrust Bearing - metric - 3x 8mm REPLACED BY TM150308T
TM503205 Rear Lightweight Ball Differential Outdrives Set ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503206 E4RS - Hinge Pin Ball (POM) (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503207 Upper Deck Stiffener NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NO NO
TM503232 TM503232 TM503232
TMS03208 Upper Deck Front Stiffener Post (2 pcs) NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NEED TM503221 / TM503231 / NO NO
TM503232 TM503232 TM503232
TM503209 2mm Carbon Fiber Upper Deck REPLACED BY TM503232
TM503210 Single Bell Crank Steering System ORIGINAL ORIGINAL ORIGINAL I NO NO
TM503211 Upper Deck Mount (with carbon plate) REPLACED BY TM503111
TM503212 Wide Side Belt ORIGINAL ORIGINAL ORIGINAL NO NO
TM503213 Caster Block Ball Stud (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503214 Caster Block Lower Screw (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503215 Caster Block Set - 6° OPTION OPTION ORIGINAL NO NO
TM503216 Aluminum 7075 - Universal Joint F/R (2 pcs) OPTION OPTION OPTION OPTION (Rear Only) OPTION (Rear Only)
TM503216-1 Aluminum 7075 - Drive Shaft Only (2 pcs) NEED TM503216 NEED TM503216 NEED TM503216 NEED TM503216 NEED TM503216
TM503218 Rear Front Hinge Pin Mount ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503219 ESC and Motor Vent Mount ORIGINAL ORIGINAL OPTION NO NO
TM503220 Carbon Fiber Chassis REPLACED BY TM503231
TM503221 Lightweight HD Battery Mount Set NEED TM503231 / TM503232 NEED TM503231 / TM503232 NEED TM503231 / TM503232 NO NO
TM503222 Nylon 18T Pulley (2 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503223 Spur Gear 116T / 64DP DISCONTINUED
TM503224 Rear Upper Bulkhead ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503225 Rear Lower Arm (2 pcs) REPLACED BY TM503266
TM503226 Special Servo Ball Cup (2 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM503227 Washers - 3.1 x 6.5 x 5mm Aluminum (6 pcs) OPTION OPTION OPTION OPTION OPTION
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TM503228 Wide Rear Belt ORIGINAL ORIGINAL OPTION NO NO
TM503230 Front Belt Tensioner Set NEED TM503232 NEED TM503232 NEED TM503232 NO NO
TM503231 Replacement Part - E4RS/FS/JS/JR/D - 2.5mm Carbon Fiber Chassis NEED TM503221 / TM503232 NEED TM503221 / TM503232 NEED TM503221 / TM503232 NO NO
TM503232 2mm Carbon Fiber Upper Deck NEED TM503221 / TM503231 NEED TM503221 / TM503231 NEED TM503221 / TM503231 NO NO
TM503233 Dual Crank Steering System Screw Set DISCONTINUED
TM503234 Solid Axle Spool REPLACED BY TM503297
TM503234-1 Replacement Part - Solid Axle Outdrives DISCONTINUED
TM503235 Caster Block Set - 3° ORIGINAL ORIGINAL OPTION NO NO
TM503236 Nylon 17T Pulley (2 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM503250 Shock Absorbers Set (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL NO
TM503250-1 Shock Cap (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL NO
TM503250-2 Shock Shaft and Piston Set (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL NO
TM503250-3 Shock Body (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL NO
TM503250-4 Shock Body Seal Set (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL NO
TM503251 Front Nylon Shock Tower ORIGINAL ORIGINAL ORIGINAL NO NO
TM503252 Washer 3.1x6.5x3mm Nylon (6 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503253 Front Nylon Bulkhead Set ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503254 Front Lower Arm (2 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM503255 Nylon Quick Release Battery Holder ORIGINAL ORIGINAL ORIGINAL NO NO
TM503256 Battery Holder Screw (2 pcs) REPLACED BY TM503308
TM503257 Upper Deck / Belt Tensioner Mount ORIGINAL ORIGINAL ORIGINAL NO NO
TM503258 Belt Tensioner Set ORIGINAL ORIGINAL ORIGINAL NO NO
TM503259 Front Lower Inner Hinge Pin (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503260 Front Front Nylon Hinge Pin Mount ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503261 Aluminum CVA universal joints F/R (2 pcs) ORIGINAL ORIGINAL NO NO NO
TM503262 Wheel Adapter (4 pcs) ORIGINAL ORIGINAL NO NO NO
TM503263 Aluminum 7075 - Front Middle Shaft ORIGINAL ORIGINAL ORIGINAL NO NO
TM503264 Ball Differential Screw and Spring Set ORIGINAL ORIGINAL ORIGINAL NEED TM503286 OR TM503298 NEED TM503286 OR TM503298
TM503265 Rear Lower Outer Hinge Pin (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503266 Rear Lower Arm (2 pcs) ORIGINAL ORIGINAL NO NO NO
TM503267 Motor Mount ORIGINAL ORIGINAL ORIGINAL NO NO
TM503268 Rear Nylon Bulkhead Set ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503269 Rear Lower Inner Hinge Pin (2 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503270 Nylon Main Shaft Left Mount ORIGINAL ORIGINAL ORIGINAL NO NO
TM503271 Rear Rear Nylon Hinge Pin Mount ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503272 Aluminum 7075 - Rear Middle Shaft ORIGINAL ORIGINAL ORIGINAL NO NO
TM503273 Spur Gear Holder ORIGINAL ORIGINAL ORIGINAL NO NO
TM503273-1 Spur Gear Holder Pin ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503274 Rear Nylon Shock Tower ORIGINAL ORIGINAL ORIGINAL NO NO
TM503275 Servo Mount ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503276 Front Chassis ORIGINAL ORIGINAL ORIGINAL NO NO
TM503277 Chassis ORIGINAL ORIGINAL ORIGINAL NO NO
TM503278 Rear Chassis ORIGINAL ORIGINAL ORIGINAL NO NO
TM503279 Rear Hub Carrier Nylon Washer (4 pcs) ORIGINAL ORIGINAL ORIGINAL ORIGINAL ORIGINAL
TM503280 Replacement Part - 3.1x6.5x5mm Nylon Washer (6 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM503281 Nylon Front Upper Linkage (2 pcs) NO ORIGINAL ORIGINAL NO NO
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TM503282 Nylon Steering Linkage (2 pcs) NO ORIGINAL ORIGINAL NO NO
TM503283 Nylon Rear Upper Linkage (2 pcs) NO ORIGINAL ORIGINAL NO NO
TM503286 Front Lightweight ball differential set ORIGINAL ORIGINAL ORIGINAL NO NO
TM503287 Shock Shaft and Piston Set (2 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM503288 PU Front Belt S3Mx144x3mm OPTION OPTION OPTION NO NO
TM503289 PU Rear Belt S3Mx144x3.5mm OPTION OPTION OPTION NO NO
TM503290 PU Side Belt S3Mx459x3mm OPTION OPTION OPTION NO NO
TM503293 E4JR - Adjustable Linkage turnbuckle Conversion Set NO OPTION NO NO NO
TM503296 Anti-Roll Bar Set OPTION OPTION OPTION OPTION OPTION
TM503297 Solid Axle spool OPTION OPTION OPTION NO OPTION
TM503298 Rear Lightweight ball differential set ORIGINAL ORIGINAL OPTION NO OPTION
TM503301 Drift Car Nylon Accessories OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503301-1 Rear Body Post long 65mm (2 pcs) OPTION OPTION OPTION ORIGINAL ORIGINAL
TM503302BK Tires - mounted - 5 Spoke Black wheels - Hard (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503302S Tires - mounted - 5 Spoke Silver wheels - Hard (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) ORIGINAL OPTION OPTION
TM503303 Aluminum CVA universal joints F/R (2 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503304 Front Belt OPTION OPTION ORIGINAL NO NO
TM503306 Bumper Set (F/R) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503307 Front Body Post - 6mm (2 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503308 Battery Holder Screw (2 pcs) ORIGINAL ORIGINAL ORIGINAL NO NO
TM503310 Rear Belt OPTION OPTION ORIGINAL NO NO
TM503311 Rear Lower Arm (2 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503312 Foam Bumper OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503313 Servo Arm 25T OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503314H Tires - Hard (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503314S Tires - Soft (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503315BK Wheels - 5 Spoke - Black (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503315FBK Wheels - 5 Spoke - Black - Baked Coating (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503315S Wheels - 5 Spoke - Silver (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503315W Wheels - 5 Spoke - White - Baked Coating (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503316BNA Body - 190mm - Painted - no holes - 320 Brown OPTION OPTION OPTION OPTION OPTION
TM503316DBA Body - 190mm - Painted - no holes - 320 Dark Blue OPTION OPTION OPTION OPTION OPTION
TM503316DRA Body - 190mm - Painted - no holes - 320 Dark Red OPTION OPTION OPTION OPTION OPTION
TM503316WA Body - 190mm - Painted - no holes - 320 White OPTION OPTION OPTION OPTION OPTION
TM503317 Replacement Part - E4JR/E4D - Body Accessory - Rear Wing OPTION OPTION OPTION OPTION OPTION
TM503318 Stickers - E4D 320 OPTION OPTION OPTION OPTION OPTION
TM503319BA Body - 190mm - Painted - no holes - S15 Blue OPTION OPTION OPTION OPTION OPTION
TM503319DBA Body - 190mm - Painted - no holes - S15 Dark Blue OPTION OPTION OPTION OPTION OPTION
TM503319DPKA Body - 190mm - Painted - no holes - S15 Deep Pink OPTION OPTION OPTION OPTION OPTION
TM503319GDA Body - 190mm - Painted - no holes - S15 Gold OPTION OPTION OPTION OPTION OPTION
TM503320 Stickers - E4D S15 OPTION OPTION OPTION OPTION OPTION
TM503321DRA Body - 190mm - Painted - no holes - RX7 Dark Red OPTION OPTION OPTION OPTION OPTION
TM503321GDA Body - 190mm - Painted - no holes - RX7 Gold OPTION OPTION OPTION OPTION OPTION
TM503321RA Body - 190mm - Painted - no holes - RX7 Red OPTION OPTION OPTION OPTION OPTION
TM503321WA Body - 190mm - Painted - no holes - RX7 White OPTION OPTION OPTION OPTION OPTION
TM503322 Stickers - E4D Mazda RX7 OPTION OPTION OPTION OPTION OPTION
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TM503323DRA Body - 195mm - Painted - no holes - CMR Dark Red OPTION OPTION OPTION OPTION OPTION
TM503323GDA Body - 195mm - Painted - no holes - CMR Gold OPTION OPTION OPTION OPTION OPTION
TM503323MGA Body - 195mm - Painted - no holes - CMR Metal Grey OPTION OPTION OPTION OPTION OPTION
TM503323WA Body - 195mm - Painted - no holes - CMR White OPTION OPTION OPTION OPTION OPTION
TM503323YA Body - 195mm - Painted - no holes - CMR Yellow OPTION OPTION OPTION OPTION OPTION
TM503326BNA Body - 190mm - Painted - no holes - SLS Brown OPTION OPTION OPTION OPTION OPTION
TM503326DBA Body - 190mm - Painted - no holes - SLS Dark Blue OPTION OPTION OPTION OPTION OPTION
TM503326DRA Body - 190mm - Painted - no holes - SLS Dark Red OPTION OPTION OPTION OPTION OPTION
TM503326SA Body - 190mm - Painted - no holes - SLS Silver OPTION OPTION OPTION OPTION OPTION
TM503326WA Body - 190mm - Painted - no holes - SLS White OPTION OPTION OPTION OPTION OPTION
TM503329BK Tires - mounted - 5 Spoke Black wheels - Slics (4 pcs) OPTION OPTION NO NO NO
TM503329S Tires - mounted - 5 Spoke Silver wheels - Slics (4 pcs) OPTION OPTION NO NO NO
TM503330BK Tires - mounted - 8 Spoke Black wheels - Radials 2.2" (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503330FS Tires - mounted - 8 Spoke Silver wheels - Radials 2.2" (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503331BK Wheels - 2.2" - 8 Spoke - Black (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503331FS Wheels - 2.2" - 8 Spoke - Fog Silver (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503332 Tires - Radials 2.2" (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503333BK Tires - mounted - 10 Spoke Black wheels - Hard (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION OPTION
TM503334BK Tires - mounted - 10 Spoke Black wheels - Slics (4 pcs) OPTION OPTION NO NO NO
TM503334FS Tires - mounted - 10 Spoke Fog Silver wheels - Slics (4 pcs) OPTION OPTION NO NO NO
TM503335 Nylon Quick Release Battery Holder OPTION OPTION ORIGINAL NO NO
TM503336 Caster Block Set (6 degree) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503337 Front Lower Arm (2 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503338 Steel CVD joints for Large Steering Angle F/R (2 pcs) OPTION OPTION ORIGINAL ORIGINAL ORIGINAL
TM503339 Chassis NEED TM503013 NEED TM503013 NEED TM503013 NO NO
TM503340 Battery Holder Post (4 pcs) NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503340A0 Aluminum 7075 - Battery Holder Post - Orange (4 pcs) NO NO NO OPTION OPTION
TM503340AS Aluminum 7075 - Battery Holder Post - Silver (4 pcs) NO NO NO OPTION OPTION
TM503341 Battery Holder (2 pcs) NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503342 Motor Mount Support (2 pcs) NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503343 Motor Mount NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503344 Middle Shaft NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503345 Steering Linkage (3x92mm) (2 pcs) NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503346 Steering Block (2 pcs) NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503348 Upper Deck NEED TM503013 NEED TM503013 NEED TM503013 NO NO
TM503349 Belt Tensioner Set NEED TM503013 NEED TM503013 NEED TM503013 NO NO
TM503350 Steering Arm Support NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503351 Steering Arm Set NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503352 Caster Block Lower Screw (4 pcs) NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503353 Spur Gear Holder NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503354 Gear - 25T (2 pcs) NEED TM503013 NEED TM503013 NEED TM503013 NO NO
TM503355 Gear - 35T NEED TM503013 NEED TM503013 NEED TM503013 NO NO
TM503356 Pulley - 28T NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503357 Middle Shaft Brace Set NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
TM503358 Middle Shaft NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503360 Long Belt NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL NO
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TM503361 Short Belt NEED TM503013 NEED TM503013 NEED TM503013 ORIGINAL ORIGINAL
TM503366BA Body - 190mm - Painted - no holes - EVX Blue OPTION OPTION OPTION OPTION OPTION
TM503366RA Body - 190mm - Painted - no holes - EVX Red OPTION OPTION OPTION OPTION OPTION
TM503366WA Body - 190mm - Painted - no holes - EVX White OPTION OPTION OPTION OPTION OPTION
TM503367BA Body - 190mm - Painted - no holes - TPR Blue OPTION OPTION OPTION OPTION OPTION
TM503367RA Body - 190mm - Painted - no holes - TPR Red OPTION OPTION OPTION OPTION OPTION
TM503367WA Body - 190mm - Painted - no holes - TPR White OPTION OPTION OPTION OPTION OPTION
TM503368BA Body - 195mm - Painted - no holes - SRC Blue OPTION OPTION OPTION OPTION OPTION
TM503368RA Body - 195mm - Painted - no holes - SRC Red OPTION OPTION OPTION OPTION OPTION
TM503368WA Body - 195mm - Painted - no holes - SRC White OPTION OPTION OPTION OPTION OPTION
TM503369 Carbon Chassis 2.5mm NO NO NO OPTION ORIGINAL
TM503370 Aluminum 7075 - Motor Plate Right NO NO NO OPTION ORIGINAL
TM503371 Aluminum 7075 - Motor Plate Left NO NO NO OPTION ORIGINAL
TM503372 Middle Belt 102mm NO NO NO ORIGINAL ORIGINAL
TM503373 Upper Deck Support NO NO NO ORIGINAL ORIGINAL
TM503373A Aluminum 7075 - Upper Deck Support - Orange NO NO NO OPTION OPTION
TM503376 Carbon Front Shock Tower 3mm NO NO NO OPTION ORIGINAL
TM503377 Carbon Rear Shock Tower 3mm NO NO NO OPTION ORIGINAL
TM503378 Carbon Upper Deck 2.5mm NO NO NO OPTION ORIGINAL
TM503379 Bearing Blocks NO NO NO ORIGINAL ORIGINAL
TM503380 Radio Plate Support Blocks Front NO NO NO OPTION ORIGINAL
TM503381 Radio Plate Support Blocks Rear (2 pcs) NO NO NO OPTION ORIGINAL
TM503382 Aluminum - Linkage Stiffener NO NO NO OPTION ORIGINAL
TM503383 Aluminum - Steering Arm Set (L and R) NO NO NO OPTION ORIGINAL
TM503384 Steering Linkage Plate NO NO NO OPTION ORIGINAL
TM503385 Carbon Upper Bumper 2.5mm NO NO NO OPTION ORIGINAL
TM503386 Aluminum - Bumper Post Set NO NO NO ORIGINAL ORIGINAL
TM503387 Shock Absorber Set OPTION OPTION OPTION OPTION ORIGINAL
TM503387-1 Shock Cap (2 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM503387-2 Shock Shaft and Piston (2 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM503387-3 Shock Body (2 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM503387-4 Shock O-ring and Washer Set (2 pcs) NEED TM503387 NEED TM503387 NEED TM503387 NEED TM503387 ORIGINAL
TM503388 Steering Post (2 pcs) NO NO NO OPTION ORIGINAL
TM503389 Long Belt 507mm NO NO NO NEED TM503298 OR TM503297 ORIGINAL
TM503390 Tires - mounted - 5 Spoke Orange wheels - 45° - Hard (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION OPTION ORIGINAL
TM503390BK Tires - mounted - 5 Spoke Black wheels - 45° - Hard (4 pcs) OPTION (Conversion to Drift) OPTION (Conversion to Drift) OPTION ORIGINAL OPTION
TM503391 Chassis Stiffener (2 pcs) NO NO NO OPTION ORIGINAL
TM503392 Antenna Mount OPTION OPTION OPTION OPTION ORIGINAL
TM503393BKA Body - 190mm - Painted - no holes - T86 Black OPTION OPTION OPTION OPTION OPTION
TM503393WA Body - 190mm - Painted - no holes - T86 White OPTION OPTION OPTION OPTION OPTION
TM503401W Front Composite Upper Bumper - White NO NO NO ORIGINAL OPTION
TM503402W Front Composite Shock Tower - White NO NO NO ORIGINAL OPTION
TM503403W Composite Upper Deck - White NO NO NO ORIGINAL OPTION
TM503404W Rear Composite Shock Tower - White NO NO NO ORIGINAL OPTION
TM503405W Composite Chassis - White NO NO NO ORIGINAL OPTION
TM503406 Belt Tensioner Set NO NO NO ORIGINAL OPTION




JfeEra

p PRO

www.teammagicrc.net Aoy o ~VL— e -EE
E4JS E4JR E4D E4D-MF E4D-MF Pro

REF ARTICLE (TM503004) (TM503005 / TM503014) | (TM503011 / TM503012) | (TM503017 / TM503018) (TM503015)
TM503407 Front Oneway Set (35T Pulley) OPTION OPTION OPTION ORIGINAL OPTION
TM503407-1 Oneway Outdrives (2 pcs) NEED TM503407 NEED TM503407 NEED TM503407 ORIGINAL NEED TM503407
TM503407-2 Oneway Pulley - 35T NEED TM503407 NEED TM503407 NEED TM503407 ORIGINAL NEED TM503407
TM503407-3 Oneway Shaft NEED TM503407 NEED TM503407 NEED TM503407 ORIGINAL NEED TM503407
TM503407-4 Oneway Shim (2 pcs) NEED TM503407 NEED TM503407 NEED TM503407 ORIGINAL NEED TM503407




